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N48(40M)_DFT-s- N48(40M)_DFT-s-
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N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right High CH  OFDM_QPSK_Edge 1RB_Right_High_CH_cHp
_PASS

Alten: 10 B
#PNO: Fast

Ref Ly Offset 15.04 0B
Ref Vialue 30.00 dBm

tor 37002150 GHz ideo BW 91.000 kHz*
000 kHz

N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

A Range
ScaleDiv 10.0 08

Start 3.500 GHz
48 Range Table
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samranis. FCC RF Test Report

Report No. : FG472418Q

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-4.13dB

Software Version: 23.06.1602

FR1 N48 UL MIMO(ANt2+7)

Band (ﬁﬁf) Ba?ﬁﬁzi?th G ('Jﬁ(z]) eien PowAe'\rl(szBm) PowAe’\rlZZBm) P%wgrlég It3erg) (ggers) Eols;j
48 30 10 637000 3555 C%gg?'\" 1@1 10.89 19.22 22.58 1845  0.0700
48 30 10 637000 3555 Cfé%';%l'\" 1@1 10.62 18.66 22.18 1805 0.0638
48 30 10 641666 3624.99 nggg'\" 1@1 20.04 19.36 22.72 1859 0.0723
48 30 10 641666 3624.99 Cfé%i'i/l’\" 1@1 19.57 187 22.17 1804  0.0637
48 30 10 646332 3694.98 CZ‘S&EM 1@1 20.05 19.63 22.86 1873 0.0746
48 30 10 646332  3694.98 Cfé%';'i/l’v' 1@1 19.69 18.94 22.34 1821  0.0662
48 30 15 637168 3557.52 ng’gﬁ’v’ 1@1 19.83 19.2 22.54 1841 0.0693
48 30 15 637168 3557.52 Cfé%i'i/l’\" 1@1 19.41 18.49 21.98 17.85  0.0610
48 30 15 641666 3624.99 ng’gﬁ’v’ 1@1 20.01 19.25 22.66 1853  0.0713
48 30 15 641666 3624.99 Cfé%';'i/l’v' 1@1 19.46 1858 22.05 17.92  0.0619
48 30 15 646166 3692.49 CZ‘S&EM 1@1 19.8 19.38 22.61 1848  0.0705
48 30 15 646166 3692.49 Cfé%';'iﬂ’v' 1@1 19.48 18.64 22.09 17.96  0.0625
48 30 20 637334  3560.01 CFSSEEM 1@1 19.92 19.28 22.62 1849  0.0706
48 30 20 637334  3560.01 Cfé%i?ﬂ'\" 1@1 10.43 18.62 22.05 17.92  0.0619
48 30 20 641666 3624.99 nggg'\" 1@1 19.99 19.21 22.63 1850 0.0708
48 30 20 641666 3624.99 Cfé%m\" 1@1 19.54 18.62 22.11 17.98  0.0628
48 30 20 646000 3690 nggg'\" 1@1 10.94 19.32 22.65 1852 00711
48 30 20 646000 3690 Cfé%m\" 1@1 10.48 18.69 22.11 17.98  0.0628
48 30 30 637668  3565.02 nggg'\" 1@1 19.97 19.29 22.65 1852 00711
48 30 30 637668  3565.02 Cfé%m\" 1@1 10,58 18.65 22.15 1802  0.0634
48 30 30 641666 3624.99 nggg'\" 1@1 20.13 19.47 22.82 1869  0.0740
48 30 30 641666 3624.99 Cfé%';?ﬂ'\" 1@1 19.76 18.82 22.33 1820  0.0661
48 30 30 645666 3684.99 CF(’?'S;EM 1@1 20.07 1951 22.81 1868 0.0738
48 30 30 645666 3684.99 Cfé%';?ﬂ'\" 1@1 19.73 18.84 22.32 1819  0.0659
48 30 40 638000 3570 CF(’?'S;EM 53@26 19.89 19.05 22.50 1837  0.0687
48 30 40 638000 3570 CF(’?'S;EM 1@1 19.9 19.25 22.60 1847  0.0703
Sporton International Inc. (ShenZhen) Page Number 1 A2-1 of 38

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595

FCC ID : ZMOFG190WNA




samranis. FCC RF Test Report

Report No. : FG472418Q

48 30 40 638000 3570 nggf("\" 1@104 19.76 19.11 22.46 1833  0.0681
48 30 40 638000 3570 Cfé%'m\" 53@26 19.4 18.59 22.02 17.89  0.0615
48 30 40 638000 3570 Cfé%'m\" 1@1 1951 186 22.09 17.96  0.0625
48 30 40 638000 3570 Cfé%';'?w'\" 1@104 19.28 18.18 21.78 17.65 0.0582
48 30 40 638000 3570 C&%’Z’iﬂ'\" 53@26 17.89 17.14 20.54 16.41  0.0438
48 30 40 638000 3570 C&%’Z’iﬂ'\" 1@1 18 17.02 20.55 16.42  0.0439
48 30 40 638000 3570 C&%’Z’iﬂ'\" 1@104 17.76 16.68 20.26 1613 0.0410
48 30 40 638000 3570 gzéogmn 53@26 14.92 14.13 1755 1342 0.0220
48 30 40 638000 3570 ggéogm" 1@1 14.72 14.25 1750 1337 0.0217
48 30 40 638000 3570 g';éogl?,\'x' 1@104 14.68 13.95 17.34 1321 0.0209
48 30 40 641666 3624.99 C'ZSEEM 53@26 19.91 19.18 22.57 1844  0.0698
48 30 40 641666 3624.99 C'ZSEEM 1@1 20.02 19.75 22.90 1877  0.0753
48 30 40 641666 3624.99 C'ZSEEM 1@104 19.84 19.22 22.55 1842  0.0695
48 30 40 641666 3624.99 Cfé%';?ﬂ'\" 53@26 19.47 18.67 22.10 17.97  0.0627
48 30 40 641666 3624.99 Cfé%';?ﬂ'\" 1@1 19.52 18,52 22.06 17.93  0.0621
48 30 40 641666 3624.99 Cfé%';?ﬂ'\" 1@104 19.33 18.46 21.93 17.80  0.0603
48 30 40 641666 3624.99 C&%’;?AM 53@26 17.98 17.26 20.65 1652 0.0449
48 30 40 641666 3624.99 C&%FA?AM 1@1 18 16.93 20.51 16.38  0.0435
48 30 40 641666 3624.99 C&%FA?AM 1@104 17.85 16.88 20.40 16.27  0.0424
48 30 40 641666 3624.99 %Eéogm" 53@26 15.07 143 17.71 1358  0.0228
48 30 40 641666 3624.99 %Eéogm" 1@1 14.93 14.26 17.62 13.49  0.0223
48 30 40 641666 3624.99 %Eéogm" 1@104 14.79 14.17 17.50 1337 0.0217
48 30 40 645332 3679.98 CFSSQEM 53@26 19.82 19.21 22,54 1841  0.0693
48 30 40 645332 3679.98 CFSSQEM 1@1 20 19.35 22.70 1857  0.0719
48 30 40 645332 3679.98 CFSSEEM 1@104 19.77 19.2 22.50 1837  0.0687
48 30 40 645332  3679.98 Cfé%i'iﬂ'\" 53@26 19.33 18.68 22.03 17.90  0.0617
48 30 40 645332 3679.98 Cfé%i'iﬂ'\" 1@1 19.42 18.65 22.06 17.93  0.0621
48 30 40 645332 3679.98 Cfé%';'iﬂ'\" 1@104 19.22 18.41 21.84 1771 0.0590
48 30 40 645332 3679.98 C&%’Z’iﬂ'\" 53@26 17.82 17.25 20.55 16.42  0.0439
48 30 40 645332 3679.98 C&%’Z’iﬂ'\" 1@1 17.95 17.18 20.59 16.46  0.0443
48 30 40 645332 3679.98 C&%’Z’iﬂ'\" 1@104 17.65 16.99 20.34 1621  0.0418
48 30 40 645332 3679.98 %Eéogm" 53@26 14.87 14.23 17.57 1344  0.0221
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CP-OFDM
48 30 40 645332 3679.98 256 QAM l@1 14.84 14.37 17.62 13.49 0.0223
48 30 40 645332 3679.98 CP-OFDM 1@104 14.63 14.18 17.42 13.29 0.0213
256 QAM
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FR1 N48 UL MIMO(ANt2+7)-Ant2

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

48 30 20 641666  3624.99 CFSSEEM 51@0 00053  PASS NV

48 30 20 641666  3624.99 CFSSEEM 51@0 00066  PASS LV

48 30 20 641666  3624.99 nggf("\" 51@0 00020  PASS HV

48 30 20 641666  3624.99 CZ‘S&EM 51@0 00040  PASS 30C

48 30 20 641666  3624.99 C'ZSEEM 51@0 00053  PASS 20C

48 30 20 641666  3624.99 C'ZSEEM 51@0 00031  PASS -10°C

48 30 20 641666  3624.99 CZ‘S&EM 51@0 00052  PASS 0C

48 30 20 641666  3624.99 CZ‘S&EM 51@0 00063  PASS 10C

48 30 20 641666  3624.99 C'ZSEEM 51@0 00053  PASS 20°C

48 30 20 641666  3624.99 C'ZSEEM 51@0 00052  PASS 30°C

48 30 20 641666  3624.99 CFSSQEM 51@0 00056  PASS 40°C

48 30 20 641666  3624.99 CFSSQEM 51@0 00051  PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
48 30 20 641666 3624.99 CPQSSFEM 51@0 7.02 13 PASS

N48(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

g RF Burst
#F Gan: Low
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
48 30 10 641666  3624.99 CF(’?‘SEEM 24@0 8.5779 9.981
48 30 10 641666  3624.99 Cfé%';?ﬂ“" 24@0 8.5695 9.619
48 30 10 641666 3624.99 C&%’Z?WM 24@0 8.5773 9.525
48 30 10 641666  3624.99 2‘;’;3055&" 24@0 8.6134 9.691
48 30 15 641666  3624.99 CF(’?'SEEM 38@0 13.564 14.33
48 30 15 641666  3624.99 Cfé%';?ﬂ"" 38@0 13.505 14.6
48 30 15 641666  3624.99 C&%’ZRAM 38@0 13.566 14.55
48 30 15 641666  3624.99 %Eéogm" 38@0 13.586 14.62
48 30 20 641666  3624.99 CF(’?'SEEM 51@0 18.247 19.34
48 30 20 641666  3624.99 Cfé%';?ﬂ"" 51@0 18.2 19.49
48 30 20 641666  3624.99 C&%’ZRAM 51@0 18.187 19.08
48 30 20 641666  3624.99 %Eéogfl\“ﬂ" 51@0 18.197 19.37
48 30 30 641666 3624.99 CF(’?'SEEM 78@0 27.861 29.28
48 30 30 641666  3624.99 Cfé%FA?AM 78@0 27.807 20.3
48 30 30 641666  3624.99 C&%’m"' 78@0 27.802 29.55
48 30 30 641666  3624.99 %Eéogfl\“ﬂ" 78@0 27.759 28.98
48 30 40 641666 3624.99 CF(’?'SEEM 106@0 37.958 39.33
48 30 40 641666  3624.99 Cfé%FA?AM 106@0 37.901 39.4
48 30 40 641666  3624.99 C&%’Z’fﬂ“" 106@0 37.807 30.1
48 30 40 641666  3624.99 %Eéogfl\“ﬂ" 106@0 37.85 39.22
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N48(10M)_CP- N48(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

Video BW 300,00 kHz" Span 20 M, [Center 3.62499 GHz SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) #Res BW 100,00 kHz Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
C Total Pawer

N48(10M)_CP-OFDM_64 N48(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

Video BW 300,00 kHz" Span 20 M, [Center 3.62499 GHz SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) #Res BW 100,00 kHz Sweep 253 ms (1001 pis)

2

Ocaupied Bandwidth
6134 MHz Total Pawer

Transenilt Freq Error
i
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N48(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

N48(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

Center 3.62499 GHz
#Res BWW 150.00 kHz

N48(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 47000 kHz'

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Center 3.62499 GHz
#Res BWW 150.00 kHz

Total Paver

N48(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068 Freg Run

SVideo B 47000 kHz'

Ocaupied Bandwidth

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

Span 30 MHz|
Sweep 167 ms (1001 pis)
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N48(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 620,00 kHz" Span 40 Mz,
ms (1001 pts)

N48(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pts)

(Center 3.62499 GHz
#Res BW 200.00 kHz

N48(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 620,00 kHz'

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

(Center 3.62499 GHz
#Res BW 200.00 kHz

Total Paver

N48(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 620,00 kHz'

Ocaupied Bandwidth

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Span 40 MHz|
Sweep 1.27 ms (1001 pis)
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amranas. FCC RF Test Report Report No. : FG472418Q

N48(30M)_CP- N48(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 60 MHz, [Center 3.62499 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N48(30M)_CP-OFDM_64 N48(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, [Center 3.62499 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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N48(40M)_CP- N48(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 80 MHz, [Center 3.62499 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N48(40M)_CP-OFDM_64 N48(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, [Center 3.62499 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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amranas. FCC RF Test Report Report No. : FG472418Q

Adjacent Channel Leakage Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Lower Upper Result Verdict
Band (kHz) (MHz) (MHz) Margin Margin
48 30 10 637000  3555.0 C%g's:EM 1@0 854  -22.65 gfgr?h PASS
48 30 10 637000  3555.0 nggg M 1@238 2285 927 g‘:'zsh PASS
48 30 10 637000  3555.0 C%'g'S:EM 24@0  -11.46  -11.83 gfgr?h PASS
48 30 10 641666  3624.99 c%-ggg M @0 991  -21.78 gfgsh PASS
48 30 10 641666  3624.99 CF(SE,’SFEM 1023 2071 1054 %% PASS
48 30 10 641666  3624.99 C%‘S'S:EM 24@0  -1157  -11.92 g‘:‘g:h PASS
48 30 10 646332  3694.98 C%g'S:EM 1@0 778 -19.48 g‘:';’sh PASS
48 30 10 646332  3694.98 CF(SE,’SFEM 1@23 2041 998  °°%  PASS
48 30 10 646332  3694.98 C%‘S'S:EM 24@0  -11.08  -10.92 g‘:‘g:h PASS
48 30 20 637334  3560.01 CF(SE,’SFEM 1@0 976 199 % PASS
48 30 20 637334  3560.01 C%‘S'S:EM 1@50  -21.24  -11.31 gf:gh PASS
48 30 20 637334  3560.01 CF(SSSFEM 510 1206 1257 %% PASS
48 30 20 641666  3624.99 C%SSFEM 1@0 897 726  °% PASS
48 30 20 641666  3624.99 C%‘S'S:EM 1@50  -17.91  -9.56 gf:gh PASS
48 30 20 641666  3624.99 CF(SSSFEM 510 1128 1185 %% PASS
48 30 20 646000  3690.0 C%‘S'S:EM 1@0 829  -16.44 gf:gh PASS
48 30 20 646000  3690.0 C'SSSFEM 1@50  -16.88  -9.22 gfa?sh PASS
48 30 20 646000  3690.0 C%‘S'S:EM 51@0  -1043  -12.8 gfg’sh PASS
48 30 40 638000  3570.0 C'SS'S:EM 1@0  -1016  -14.71 gfgsh PASS
48 30 40 638000  3570.0 C'SSSFEM 10105 1436  -954 %% PASS
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48 30 40 638000  3570.0 nggg M 106@0 -1024  -10.42 g‘:‘zsh PASS
48 30 40 641666  3624.99 CES'S:EM 1@0  -10.31  -15.14 gfgsh PASS
48 30 40 641666  3624.99 CFsgSFEM 1@105 -1593  -10.65 gfgr?h PASS
48 30 40 641666  3624.99 nggg M 106@0 -954  -1031 g‘:‘zsh PASS
48 30 40 645332  3679.98 CFsgSFEM 1@0 -9.9 1422 gfgr?h PASS
48 30 40 645332  3679.98 nggg M 1@105 1522  -10.19 g‘:‘zsh PASS
48 30 40 645332  3679.98 C%‘SSFEM 106@0 878 1067 o0 PASS
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N48(10M)_CP- N48(10M)_CP-
OFDM_QPSK_Edge 1RB Left Low CH OFDM_QPSK_ Edge 1RB Right Low CH

Trig:Frea Fun
o

Ref Lyl Offset 16.81 dB
Ref Value 30.01 dBm Scale/Div 10.0 B

N48(10M)_CP- N48(10M)_CP-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anayzer e
KEYSIGHT Input RF k! Freg Run
uping: DX « PN hde off

o
RT o ir Fraq Ref.

Ref Lyl Offset 18.61 0B
Scale/Div 10.0 B Ref Value
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N48(10M)_CP- N48(10M) CP-
OFDM_QPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Trig:Frea Fun
o

Freq Ref- I

Ref Vialue 30.96 dBm Scale/Div 10.0 B

N48(10M)_CP- N48(10M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Right High_C

[Spectrum Anayzer

KEYSIGHT lnout RF
[

KEYSIGHT \out RF 3 e Freq
i o Held: 150150
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
48 30 10 637000 3555.0 oPok 1@0 see graph
48 30 10 637000 35550  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 10 637000 35550  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 10 641666  3624.99 oPoK 1@0 see graph
48 30 10 641666  3624.99 CF(SS;? M 1@0 seegraph  PASS
48 30 10 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 10 646332  3694.98 oPok 1@0 see graph
48 30 10 646332  3694.98 CZ‘S&E M 1@0 seegraph  PASS
48 30 10 646332 369498  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 20 637334  3560.01 RSk 1@0 see graph
48 30 20 637334 356001  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 20 637334  3560.01 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
48 30 20 641666 3624.99 QPSK 1@0 see graph
48 30 20 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 20 641666  3624.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM
48 30 20 646000 3690.0 oPoK 1@0 see graph
48 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 40 638000 3570.0 oPoK 1@0 see graph
48 30 40 638000 35700  CP-OFDM 1@0 seegraph  PASS
QPSK
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48 30 40 638000 35700 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 40 641666  3624.99 oPSK 1@0 see graph
48 30 40 641666  3624.99 ng’gEM 1@0 seegraph  PASS
48 30 40 641666 3624.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM
48 30 40 645332 3679.98 oPSK 1@0 see graph
48 30 40 645332 3679.98 CFSSEEM 1@0 seegraph  PASS
48 30 40 645332 3679.98 CF(SS;? M 1@0 seegraph  PASS
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N48(20M)_CP- N48(20M)_CP-
OFDM_QPSK_Edge 1RB Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH
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N48(40M)_CP- N48(40M)_CP-
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

48 30 10 637000 35550  CP-OFDM 1@0 seegraph  PASS
QPSK

48 30 10 637000 35550  CP-OFDM 1@23  seegraph  PASS
QPSK

48 30 10 637000 3555.0 CF;SEEM 24@0  seegraph  PASS

48 30 10 641666 362499  CT-OFDM 1@0 seegraph  PASS
QPSK

48 30 10 641666 3624.99 CFSS;?M 1@23  seegraph  PASS

48 30 10 641666 3624.99 C'BSEEM 24@0  seegraph  PASS

48 30 10 646332  3694.98 C'ZSQEM 1@0 seegraph  PASS

48 30 10 646332  3694.98 CZ‘S&E M 1@23  seegraph  PASS

48 30 10 646332 3694.98 CFSS;?M 24@0  seegraph  PASS

48 30 20 637334 3560.00  CP-OFDM 1@0 seegraph  PASS
QPSK

48 30 20 637334  3560.01 C'ZSQEM 1@50  seegraph  PASS

48 30 20 637334  3560.01 CFSSQEM 51@0  seegraph  PASS

48 30 20 641666 362499  CP-OFDM 1@0 see graph PASS
QPSK

48 30 20 641666  3624.99 CF(’?'S;E(’M 1@50  seegraph  PASS

48 30 20 641666  3624.99 CF(;SEEM 51@0  seegraph  PASS

48 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK

48 30 20 646000 3690.0  CP-OFDM 1@50  see graph PASS
QPSK

48 30 20 646000 36000 CPOFDM 5160  seegraph  PASS
QPSK

48 30 40 638000 35700  CP-OFDM 1@0 seegraph  PASS
QPSK

48 30 40 638000 3570.0 CFSSEEM 1@105  seegraph  PASS

48 30 40 638000 35700  CPOFDM 106@0  see graph FAIL
QPSK

48 30 40 641666 362499  C-OFDM 1@0 seegraph  PASS
QPSK
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48 30 40 641666 3624.99 CFSSEEM 1@105  seegraph  PASS

48 30 40 641666 3624.99 CF(SSEEM 106@0  seegraph  PASS

48 30 40 645332  3679.98 CF(SS;? M 1@0 seegraph  PASS

48 30 40 645332 3679.98 CF(’?‘SEEM 1@105  seegraph  PASS

48 30 40 645332 3679.98 CFSSEEM 106@0  seegraph  PASS
Sporton International Inc. (ShenZhen) Page Number 1 A2-29 of 38

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



amranas. FCC RF Test Report Report No. : FG472418Q
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OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Right_Low_CH
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